2021/5/21 https://brp--c.visualforce.com/apex/Article_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en)

Google BASE (CERESNEULRE BEXERR ATz v

A ENRIETaE/ \— =5 >

PWC=w ~-SparkLinQ¥+w ~

CDieEEHiiT D (P55 « SFER L)

EES v | JO/G 'R R

M Sea-Doo_watercraft

OO NES: 487802845
ARSI — RPN 487802845
WHESSR

ETH -

WRIAT A SparkLinQ¥F v b

CORFIAZ T, ROEBSZEMTEET,

FN
Bhs LRV E, EEFIZRFEGZESTEEEDS D BIRMRRERUET .

AE: ERURVE, BEFLEPEEDSSESISRITIHEEDSZRBRBRRERUET,

#EbhR\WE, ERODIVR—R> MOZDOMOEEICEXRMEISESA D RHEEDH DIERE
RUET,

A
-CDOF Y ME, FEDZEITDETIIERICHETSNTVEY (BBEBRPT + — 5 —HWET)LZhE
wUFEY) o RSNy RSOy MIEEDUEEA.

DAL TCOR(COvIERE (OvoyT. IOV IITrAF—12E) OBRDINUNBER
HBaFE. BIFLVEDERLTIZEUN,

-NLOL 2 F ORGSO IR E BT I DREN DD XTI,
B TEZEAISLEER BCBORER CEYRFRZERALUTIZS,

A

COEURHRAE(C(E. T R -BROEERZEFEREESRASHNEENTNDIHEENHDE
9. FV bhOERES L. ZDOFY MIEFENTVIEIRGEGRIAZZ0 I BERICIRHELTIZSN. B
BN 77 OY ) ZBYCERT DD CHBRINTOBRICTICATED L ZHRUET .

E EBICIEBENWEEE. ROKXRDFHEDT T MLOZERLUTLSIES0,
HHEICMABLTWR 75U —2ERALTOIT—J v > Z2RTURBRVWTLIEEL.

HL— K

5.8 8.8 10.9 12.9

M4 1.840.2N*m (16+2Ibfe | 2.8+0.2N°m (25+2Ibfs | 3.8+0.2N°m (34+2Ibfs | 4.5£0.5N°m (40+4Ibf

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en) 1/6



https://translate.google.com/
javascript:void(0)
javascript:void(0)

2021/5/21

https://brp--c.visualforce.com/apex/Article_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en)

in) in) in) in)
M5 | 3.3+0.2Nem (29+2Ibfe | 5+0.5Nem (44x4ibfe | 7.820.7Nem (69+6lbfe | 91 N-m (80 £9
. . . Ibfein)
in) in) in)
Mg | 751 Nm(66 £9 | 10£2 N'm (89 +18 | 12.8+2.2 N'm (113 16 + 2 Nem (142
Ibfein) Ibfein) + 19 Ibfein) + 18 Ibf+in)
vs | 15:3%1.7 N'm (135 | 24.5+3.5 N'm (18 31.5+35 Nem (23 | 40+5 N-m (30 =4
+ 15 |bfsin) + 3 Ibf+ft) + 3 |bfft) Ibfeft)
Mio | 29£3 Nem (@21 £2 | 48+6 N'm(35 +4 | 619 N'm(45 +7 | 73+7 N'm (54 +5
Ibfeft) Ibfeft) Ibfeft) Ibfeft)
M2 | 52£6 N'm (38 £4 | 85+ 10 N'm (63 7 105 + 15 Nem (77 128 + 17 Nem (94
Ibfeft) Ibfeft) + 11 |bfeft) + 13 |bf-ft)
M4 | 8510 Nom (63 £7 135 + 15 Nem (100 170 £ 20 Nem (125 200 + 25 Nem (148
Ibfeft) + 11 Ibfeft) + 15 |bfsft) + 18 |bf-ft)
mig | 126+ 14 Nem (93 205 + 25 Nem (151 255 + 30 Nem (188 305 + 35 Nem (225
+ 10 Ibfsft) + 18 Ibfsft) + 22 |bfsft) + 26 |bf+ft)
Mg | 170£20 Nem (125 273 + 32 Nem (201 330 + 25 Nem (243 413 + 47 Nem (305
+ 15 |bfsft) + 24 |bfsft) + 18 Ibfsft) + 35 |bfeft)

The illustrations in this document show typical construction of the different assemblies and may not

reproduce the full detail or exact shape of the parts; however, they represent parts that have the same or
similar function.

In the pictures below, parts may have been removed for clarity purposes.
Installation time is approximately 0.5 hour.

REQUIRED TOOLS

Required Tool

Use

T1

Drill bit 10 mm (13/32in)

To drill holes in the deck

PARTS TO BE INSTALLED

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en) 2/6




2021/5/21 https://brp--c.visualforce.com/apex/Article_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en)

i <P
—P3
P ©
?é'J i a
,-*' g v
‘:S .' 'az
o ” e )
& -
L
-
Pa="____ =
——— 4
ITEM DESCRIPTION Part number QTY
P1 LinQ plate Not available separately 1
P2 Cargo base Not available separately 2
P3 M6x30 Torx screw 250000398 4
P4 Brass insert 511001251 4

INSTRUCTIONS

Part Installation

1. Remove and keep specified screws.

2. Remove the deck.

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en) 3/6



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en)

1. Lift

3. Position the LinQ plate [P1] inside the deck as shown. Use the two ribs for reference.

1. LinQ plate [P1]
2. Ribs

4. Mark the four holes on the deck.

1. Mark locations

5. Drill 10 mm (13/32in) holes at the four marked locations on the deck.

Drill size

T1 10 mm (13/32in)

6. Fix the cargo bases [P2] with four M6x30 torx screws [P3], four brass inserts [P4] and the LinQ plate
[P1]. Tighten screws to specification.

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en) 4/6



2021/5/21

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en)

4—->8 1 Ba—a

1. LinQ plate [P1]

2. Cargo bases [P2]

3. M6x30 torx screws [P3]
4. Brass inserts [P4]

Tightening torque

M6x30 torx screws [P3]

7.5+ 1 Nem (66 + 9 Ibfein)

7. Reinstall the deck with the previously removed screws. Tighten to specification.

1. Screw (P/N 250000626)
2. Screw (P/N 243163060)

Tightening torques

1.2z (P /N 250000626)

6~8Nem (53~71Ibfe in)

2.2 (P /N 243163060)

3~4Nem (27~35Ibfe in)

8. LInQT— S —WLinQARI T v T« R EDTF OB U EMDHITBEET. A—OXR—INMEUSED

BN TVNB T LR TEET,

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en)

5/6



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en)

2099-10-04

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c0000015BPE#googtrans(en|en) 6/6



